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Appendix B. AC Conducted Emission Test Results

: i Temperature : 22~24°C
Test Engineer : |Yuki Tang : —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
JopLevel (dBuV) Date: 2025.01-22
87.5
75.0
62.5 Fecse-ap

FCC 15C_AVG

50.0
IT.5HF
25.0
12.5]
00.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO02-57
Condition : FCC 16C_QP LTISK_2024-1 -1 LTME

Over Limit Read LISN Cable
Freq Lewel Limit Line Level Factor Loss Remark

MHz  dBuv dE  dBuY  dBuv dB dB
1 .15 35.47 -28.53 56.8@ 15.79 9.67 1@.81 Average
2 ©.15 49.47 -16.53 66.8@ 29.79 9.67 1@.81 QP
E @.16 35.78 -19.74 55.52 16.18 9.67 18.81 Average
4 @.16 49.18 -16.34 £5.52 29.580 9.67 1@.81 QP
5 ©.17 34.89 -19.88 54.77 15.28 9.68 1@.81 Average
& @.17 48.99 -15.78 64.77 29.38 O9.68 1@.81 QP
7 ®.19 36.60 -17.55 54.24 16.99 9.68 18.82 Average
g * ©.19 58.89 -14.15 &4.24 38.39 9.68 10.82 QP
9 ©.23 29.52 -22.96 52.48 9.88 9.69 18.83 Average
1@ @.23 43.82 -18.66 62.48 24.18 9.60 18.83 QP
11 8.51 26.83 -19.17 46.8@ 7.18 9.62 1@.11 Average
12 @.51 37.83 -18.97 56.8@ 17.38 9.62 1@.11 QP
Sporton International Inc. (ShenZhen) Page Number : Bl of B2

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BAVS-ATBM6132



saronas. FCC RF Test Report

Report No. : FR4N1309B

. . Temperature : 22~24°C
Test Engineer : |Yuki Tang - =
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2025-01-22
100 Level {(dBuV) (2
87.5
75.0
62.5 FEC15C_QP
|
50.0 FCC 15C_AVG
3754
25.0
125
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : C002-5Z
Condition : FCC 15C_QP LTSN_2024-N-1 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBu¥ dB dBuvy dBu¥ dB dB
1 8.15 35.14 -28.77 55.91 15.39 9.74 18.81 Average
2 @.15 58.74 -15.17 B5.91 38.99 9.74 1@.81 QP
3 @8.17 34.83 -21.e9 55.12 14.38 9.72 18.81 Average
4 8.17 48.73 -16.39 B5.12 29.88 9.72 l1la.e1 QpP
5 8.18 36.22 -18.42 54.64 16.58 9.71 1@8.81 Average
& @8.18 45.72 -14.92 64.64 38.88 9.71 1@.81 QP
7 @.19 35.11 -18.82 53.93 15.39 9.7 18.82 Average
8 * 8.19 49.41 -14.52 B3.93 29.69 9.78 1la.e2 QpP
9 @8.22 28.71 -24.17 52.88 &8.99 9.69 1@8.83 Average
1@ @8.22 43.51 -19.37 B2.88 23.79 9.69 1@.83 QP
11 8.52 27.48 -18.68 46.80 7 .68 9.69 18.11 Average
12 @.52 37.1@ -18.98 G56.88 17.38 9.69 1@.11 QP
Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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Appendix C Radiated Spurious Emission Test Data

Relative Humidity : | 48~49%

Test Engineer : HuaCong Liang
Temperature : 24-25°C
Radiated Spurious Emission Test Modes
Mode (BMaSS) Antenna Modulation Channel Frequency gg:g RU | Remark
Mode 1 2400-2483.5 SISO 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 SISO 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 SISO 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 SISO 802.11g 01 2412 6Mbps - -
Mode 5 2400-2483.5 SISO 802.11g 06 2437 6Mbps - -
Mode 6 2400-2483.5 SISO 802.11g 11 2462 6Mbps - -
Mode 7 2400-2483.5 SISO 802.11n HT20 01 2412 MCSO - -
Mode 8 2400-2483.5 SISO 802.11n HT20 06 2437 MCSO0 - -
Mode 9 2400-2483.5 SISO 802.11n HT20 11 2462 MCSO0 - -
Mode 10 2400-2483.5 SISO 802.11n HT40 03 2422 MCSO0 - -
Mode 11 2400-2483.5 SISO 802.11n HT40 09 2452 MCSO0 - -
Mode 12 2400-2483.5 SISO 802.11g 01 2412 6Mbps LF -
Mode 13 2400-2483.5 SISO 802.11g 02 2417 6Mbps - -
Mode 14 2400-2483.5 SISO 802.11g 10 2457 6Mbps - -
Mode 15 2400-2483.5 SISO 802.11n HT20 2 2417 MCSO0 - -
Mode 16 2400-2483.5 SISO 802.11n HT20 10 2457 MCSO0 - -
Mode 17 2400-2483.5 SISO 802.11n HT40 06 2437 MCSO0 - -
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Summary of each worse mode

Mode | Modulation | Ch. (T\;Iﬁﬁz) (dléi\</ellm) ‘ (dlé'un\]/';m) M(%rg)m Pol. Z?/Zk Result Remark
1 802.11b 01  2386.96 48.54 54 -5.46 H | AVERAGE Pass @ Band Edge
1 802.11b 01 | 4824.00 47.39 54.00 -6.61 \% Average Pass Harmonic
2 802.11b 06 - - - - - - - Band Edge
2 802.11b 06 | 4874.00 47.13 54.00 -6.87 H Average Pass Harmonic
3 802.11b 11 | 2486.852 50.82 54 -3.18 H | AVERAGE Pass @ Band Edge
3 802.11b 11 4924.00 46.91 54.00 -7.09 H Average Pass Harmonic
4 802.11g 01  2389.95 50.88 54.00 -3.12 H | AVERAGE | Pass @ Band Edge
4 802.11g 01 | 4824.00 35.31 54.00 -18.69 \% Average Pass Harmonic
5 802.11g 06 - - - - - - - Band Edge
5 802.11g 06 = 4874.00 38.06 54.00 -15.94 \Y Average Pass Harmonic
6 802.11g 11 = 248351 50.42 54.00 -3.58 H | AVERAGE Pass @ Band Edge
6 802.11g 11 = 4924.00 36.40 54.00 -17.60 \Y Average Pass Harmonic
7 802.11n HT20 | 01  2389.82 50.28 54.00 -3.72 H | AVERAGE Pass @ Band Edge
7 802.11n HT20 | 01 | 4824.00 35.05 54.00 -18.95 \% Average Pass Harmonic
8 802.11n HT20 | 06 - - - - - - - Band Edge
8 802.11n HT20 | 06 | 4874.00 36.77 54.00 -17.23 \% Average Pass Harmonic
9 802.11n HT20 | 11 = 2483.51 50.64 54.00 -3.36 H | AVERAGE Pass @ Band Edge
9 802.11n HT20 | 11 = 7386.00 43.51 74.00 -30.49 Y Peak Pass Harmonic
10 802.11n HT40 | 03 @ 2389.97 50.83 54.00 -3.17 H | AVERAGE Pass @ Band Edge
10 802.11n HT40 | 03 - - - - - - - Harmonic
11 802.11n HT40 | 09  2484.74 49.55 54.00 -4.45 H | AVERAGE Pass @ Band Edge
11 802.11n HT40 | 09 - - - - - - - Harmonic
12 802.11n HT40 | 03 33.88 24.98 40.00 -15.02 \Y, Peak Pass LF
13 802.11g 02  2389.82 49.97 54.00 -4.03 H | AVERAGE Pass @ Band Edge
13 802.11g 02 - - - - - - - Harmonic
14 802.11g 10  2483.62 48.68 54.00 -5.32 H | AVERAGE Pass @ Band Edge
14 802.11g 10 - - - - - - - Harmonic
15 802.11n HT20 | 2 2388.78 48.26 54.00 -5.74 H | AVERAGE Pass @ Band Edge
15 802.11n HT20 2 - - - - - - - Harmonic
16 802.11n HT20 | 10  2483.83 48.46 54.00 -5.54 H | AVERAGE Pass @ Band Edge
16 802.11n HT20 | 10 - - - - - - - Harmonic
17 802.11n HT40 | 06  2389.88 50.31 54.00 -3.69 H | AVERAGE Pass @ Band Edge
17 802.11n HT40 | 06 - - - - - - - Harmonic

Sporton International Inc. (ShenzZhen) Page Number

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BAVS-ATBM6132
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srarronas. FCC RF Test Report

Report No. : FR4N1309B

1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT SISO
Pol. Horizontal Fundamental
WLeveI (i) Date: 202501403 WLeveI () Date: 202501403
13§ 113§ i
95 95
B B PEAK 74
50 a0
1
48 " At i 488 mewwwwwmmww
Peak
15 35
163 163
o 233, 262 2368, 414, 440 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 B8.22 5.11 74.00 -18.89 53.60 30.43 479 3371 122 68 PEAK 1 2812.00 106,92 ------ ------ 105,31 30.45 4.82 33.66 12 68 PEAK
WLeveI (i) Date: 202501403 WLeveI () Date: 202501403
13§ 113§
I
95 95
i3 LN
50 Al
AVG 54
44 488
Avg
15 325
163 163
o 233, 262 2368, 244, 440 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 238696 48.54 54.00 -5.46 47.03 30.83 479 3371 122 68 AVERAGE 1 2812.00 104,05 ------ - 10244 30.45 4.8 33.66 122 68 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C3of C44

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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seanron cas. FCC RF Test Report Report No. : FR4N1309B

Mode

Band Edge

2400-2483.5_802.11b_CHO1_2412MHz

ANT SISO
Pol. Vertical Fundamental
WLeveI (i) Date: 202501403 1,mLeveI () Date: 202501403
13§ 113§
1
95 95
B B PEAK 74
50 a0
1
LT e’ R et Al 488 S R
Peak '
15 35
163 163
o 233, 262 2368, 414, 440 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 238657 50.48 74.00 -13.52 48.97 30.83 479 3371 3% 360 PEAK 1 2812.00 99.61 ------ - 98.00 30.45 4.82 33.66 3% 360 PEAK
WLeveI (i) Date: 202501403 1,mLeveI () Date: 202501403
13§ 113§
ik ik !
i3 LN
50 Al
AVG 54
44 i 488
Avg
15 325
163 163
o 233, 262 2368, 414, 440 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 238657 42.29 54.00 -1L71 40.78 30.83 479 33.71 3% 360 AVERAGE 1 2812.00 9%.82 ------ - 95.21 30.45 4.2 33.66 3% 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C4 of C44
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searran cas. FCC RF Test Report Report No. : FR4N1309B

Pol. Horizontal Vertical
. Leel Vi) Date: 20250105 Lol BuVi) Date: 20250105
1225 1225
1080 10,
18 075
PEAK 74 PEAK 74
100 100
@) , AVG_54 @) AVG_54
Peak ’ T AR e S
mew 20 bt e
Avg
115 fr
3000 6000, 9000 12000 15000, 18000 3000 6000, 9000, 12000 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Woddhddn B BN B & B o i Weddndin B BA B & B o g
1 4824.00 49.04 74.00 -24.96 72.69 33.83 7.75 6533 330 122 Peak 1 4824.00 5104 74.00 -22.9 74.69 31.83 7.5 65.23 100 88 Peak
1 482400 45.40 54.00 -B.60 69.05 33.83 775 65.33 330 122 Average 1 482400 47.39 54.00 -6.61 7104 3383 775 65.33 100 8B Average

Sporton International Inc. (ShenZhen) Page Number : C50fC44
TEL : +86-755-8637-9589 :

FAX : +86-755-8637-9595

FCC ID: 2BAVS-ATBM6132



sromoncas. FCC RF Test Report

Report No. : FR4N1309B

Pol. Horizontal Vertical
. Lol (dBm) Date: 20250105 .- Lovl dBvim) Date: 20260105
1225 1225
1050 105,
875 075
PEAK 74 PEAK T4
100 ! 100
0 4 AVG_54 0 5 AVG_B4
Peak | T s et T gy R T St M Sy
) et 354 b1
Avg
175 1!
3000 6000, 9000. 12000, 15000, 16000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wodn W 0 &N Bm B B o iy MWW 08 BN Bm B @B o iy
1 4874.00 50.95 74.00 -23.05 74.58 33.85 7.77 65.25 312 124 Peak 1 4874.00 51.04 74.00 -22.9% 74.67 33.85 1.77 65.25 100 70 Peak
7 487400 4713 54.00 -6.87 70.76 33.85 .77 65.25 312 124 Average 1 4§74.00 46.88 54.80 -7.12 70.51 33.85 7.77 65.25 108 70 Average
3 TILO00 4.8 700 -30.52 6290 3630 8.3 G465 -- - Peak 373100 4551 74.00 -18.49 64.93 36,30 B8.93 6465 -~ Peak
Sporton International Inc. (ShenZhen) Page Number

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BAVS-ATBM6132
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seanron cas. FCC RF Test Report Report No. : FR4N1309B
3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT SISO
Pol. Horizontal Fundamental
WLeveI (i) Date: 202501403 11"Leve| () Date: 202501403
113§ 113§ 1
95 95
B PEAK_BE 74 B PEAK 74
50 i a0 J
44 48 e Wittty
Peak b bbbl
15 35
163 163
U U595 U2 24848 U924 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2887.57 58.11 74.00 -15.89 56.22 30.49 4.93 33.53 335 B9 PEAK 1 2062.00 107,33 ------ - 105,53 30.48 4.89 3357 33 B9 PEAK
WLeveI (i) Date: 202501403 11"Leve| () Date: 202501403
113§ 113§
1
95 95
i3 LN
50 ]
4 AVG_BE 54 AVG 54
44 488 N
Avg
15 325
163 163
U U595 U2 24848 U924 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2486.85 50.82 54.00 -3.18 48.94 30.49 4.92 33.53 335 B9 AVERAGE 1 2062.00 104,61 ------ ------ 102,81 30.48 4.89 33.57 335 89 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C7 of C44

TEL : +86-755-8637-9589
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seanron cas. FCC RF Test Report Report No. : FR4N1309B
3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT SISO
Pol. Vertical Fundamental
WLeveI (i) Date: 202501403 1,mLeveI () Date: 202501403
113§ 113§
1
95 95
B PEAK_BE 74 B PEAK 74
50 a0
1
44 48 i MWJ o I
" i el "
Peak
15 35
163 163
U U595 U2 24848 U924 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2486.89 52.37 74.00 -11.63 50.49 30.49 4.92 33.53 37 360 PEAK 1 2462.00 98.99 ------ - 97.19 30.48 4.89 3.7 317 360 PEAK
WLeveI (i) Date: 202501403 1,mLeveI () Date: 202501403
113§ 113§
s s *
i3 LN
50 ]
AVG_BE 54 AVG 54
a 1 I L_#
Avg
15 35
163 163
U U595 U2 24848 U924 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 286,81 43.91 54.00 -10.09 42.03 30.49 4.92 33.53 327 360 AVERAGE 1 2462.00 9%.09 ------ - 94.29 30.48 4.89 33.57 317 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C8 of C44

TEL : +86-755-8637-9589
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FCC ID: 2BAVS-ATBM6132




searran cas. FCC RF Test Report Report No. : FR4N1309B

Pol. Horizontal Vertical
.. Lave dBuVin) Date: 20250105 .- Leve dBuVin) Date: 20250105
1225 1225
1050 105
18] 075
PEAK_T4 PEAK T4
100 ! 100
4 AVG_54) 4 AVG_B4)
525 e 52 7 A
3 eyt e sy,
Peak MMW”"’“‘ gt ot 0 s P —— BT Gt L i
30 30
Avg
175 I
3000 6000. 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wodn W 0 &N Bm B B o iy MWW 08 BN Bm B @B o iy
1 4924.00 50.67 74.00 -23.33 74.28 33.87 7.79 65.27 122 324 Pesk 1 4924.00 50.39 74.00 -23.61 74.00 33.87 7.79 65.27 100 82 Peak
2 492000 46.91 54.60 -7.09 70.52 33.87 T.79 65.27 112 34 Average 1 490400 46.13 54.60 -7.87 69.74 33.87 7.79 65.27 108 B2 Average
3 736,00 4364 74.00 -30.36 6276 3630 0.7 6450 -- - Peak 3 O7386.00 45.66 74.00 -28.34 6478 3630 0.7 6450 - - Peak

Sporton International Inc. (ShenZhen) Page Number : C9of C44
TEL : +86-755-8637-9589 :

FAX : +86-755-8637-9595

FCC ID: 2BAVS-ATBM6132



srarronas. FCC RF Test Report

Report No. : FR4N1309B

4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT SISO
Pol. Horizontal Fundamental
WLeveI (i) Date: 2025-01-04 1,!"Level () Date: 2025-01-04
13§ 113§ i
95 95
B B PEAK 74
i ] i
T , M u NP -
bl e
Peak
15 35
163 163
o 233, 262 2368, 244, 40 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 1389.95 64.74 74.00 -9.26 63.20 30.44 4.80 33.70 122 70 PEAK 1 2812.00 106,54 ------ ------ 10493 30.45 4.8 33.66 12 70 PEAK
WLeveI (i) Date: 2025-01-04 1,!"Level () Date: 2025-01-04
13§ 113§
1
95 95
i3 LN
50 Al
AVG 54
44 488
Avg
15 35
163 163
o 233, 262 2368, 414, 40 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.95 50.88 54.00 -3.12 49.34 30.M4 4.80 33.76 122 70 AVERAGE 1 812,00 99.48 ------ - 97.87 30.45 4.82 33.66 122 70 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C10 of C44

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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srarronas. FCC RF Test Report

Report No. : FR4N1309B
4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT SISO
Pol. Vertical Fundamental
WLeveI (i) Date: 2025-01-04 WLeveI () Date: 2025-01-04
13§ 113§
1
95 95
B B PEAK 74
50 ] a0
488 . e M 488 bbb AP il
Peak
15 35
163 163
o 233, 262 2368, 414, 40 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.69 57.98 74.00 -16.02 56.44 30.44 4.80 33.70 3% 360 PEAK 1 2812.00 98.86 ------ ------ 97.26 30.45 4.2 33.67 3% 360 PEAK
WLeveI (i) Date: 2025-01-04 WLeveI () Date: 2025-01-04
13§ 113§
95 95 1
i3 LN
50 Al
AVG 54
44 1 488
Avg
15 35
163 163
o 233, 262 2368, 414, 40 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.80 44.82 54.00 -9.18 43.28 30.M4 4.80 33.76 3% 360 AVERAGE 1 812,00 9159 ------ - B9.99 30.45 4.82 33.67 3% 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C11 of C44

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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searran cas. FCC RF Test Report Report No. : FR4N1309B

Pol. Horizontal Vertical
. Lo i) Date: 20250105 Lol BuVi) Date: 20250105
1225 125
100 10,
s i
PEAK 74 . PEAK 74
104 -
poak o G 5t @) : AVG_54
eal ]
i R T e 0 A A !
,,«wﬂj g g It i 10 ko]
Avg 30
1
175
3000 7600. 12200, 16800. 1400, 26000
3000 1600, 12200, 16800. 21400, 26000 Frequency (MHz)
Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos
Linit Read  Ant Cable Preamp APos TPos Freq Level Line Margin Level Factor Loss Factor Renark
Freq Level Line Margin Level Factor Loss Factor Remark - _
- Mz dBV/m dBuV/m 0B BV dB/m B OB m  deg
Mz dwvfn dBv/n 0B OBV dBm A8 B om deg 1 4814.00 44.20 74.00 -29.80 67.85 31.83 7.5 653 100 57 Peak
1 482400 40.88 74.00 -33.12 64.53 3.B3 L5 6.3 -- - Peak 1 482400 35.31 54.00 -18.69 38.% 33.83 775 €5.33 100 57 Average
Sporton International Inc. (ShenZhen) Page Number : C12 of C44

TEL : +86-755-8637-9589
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sromoncas. FCC RF Test Report

Report No. : FR4N1309B

Pol. Horizontal Vertical
.. Lave dBuVin) Date: 202501-04 .- Leve dBuVin) Date: 2025-01-04
1225 1225
1050 105
18] 075
PEAK_T4 PEAK T4
100 ! 100
@ AVG_54) @) AVG_B4)
) 1
Peak WWWJ i e e S st S ™ .MWWWM%MWW
[T st 350 o]
Avg
175 11
3000 6000. 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wodn W 0 &N Bm B B o iy MWW 08 BN Bm B @B o iy
1 4874.00 44.25 74.00 -29.75 67.88 33.85 7.77 65.25 260 116 Peak 1 4874.00 46.25 74.00 -27.75 69.88 33.85 .77 65.25 248 344 Peak
2 4874.00 36.47 54.00 -17.53 60.10 33.85 7.77 65.25 260 116 Average 1 4874.00 38.06 54.00 -15.94 61.69 33.85 7.77 65.25 248 344 Average
3 OTHLOD 40D 7400 -30.88 6254 3630 8.3 6465 - - Peak 3OTML00 A48 74.00 -19.16 64.26 3630 B8.93 6465 -~ Peak
Sporton International Inc. (ShenZhen) Page Number

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BAVS-ATBM6132
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seanron cas. FCC RF Test Report Report No. : FR4N1309B

Mode

Band Edge

2400-2483.5_802.11g_CH11_2462MHz

ANT SISO
Pol. Horizontal Fundamental
WLeveI (i) Date: 2025-01-04 WLeveI () Date: 2025-01-04
113§ 113§ 1
95 95
B PEAK_BE 74 B PEAK 74
1
. WM% i
44 48
Peak S
15 35
163 163
U U595 U2 24848 U924 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 248351 66.94 74.00 -7.06 65.06 30.49 4.92 33.53 180 70 PEAK 1 2062.00 105,55 ------ - 103,76 30.48 4.89 3358 100 70 PEAK
WLeveI (i) Date: 2025-01-04 WLeveI () Date: 2025-01-04
113§ 113§
1
95 95
i3 LN
50 ]
AVG_BE 54 AVG 54
s | s h_'-qm
Avg
15 35
163 163
U U595 U2 24848 U924 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 248351 50.42 54.00 -3.58 48.54 30.49 4.92 33.53 100 70 AVERAGE 1 2462.00 98.38 ------ - 9.59 30.48 4.89 33.8 100 70 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : Cl4 of C44
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srarronas. FCC RF Test Report

Report No. : FR4N1309B

Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT
Pol. Vertical Fundamental
WLeveI (i) Date: 2025-01-04 1,mLeveI () Date: 2025-01-04
113§ 113§
1
95 95
B PEAK_BE 74 B PEAK 74
50 | a0
488 %WW“WMWM 488 T ———L
Peak
15 35
163 163
U U595 U2 24848 U924 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 248355 60.41 74.00 -13.59 58.53 30.49 4.92 33.53 337 360 PEAK 1 2662.00 100.01 ------ ------ 98.21 30.48 4.89 3.7 337 360 PEAK
WLeveI (i) Date: 2025-01-04 1,mLeveI () Date: 2025-01-04
113§ 113§
95 95 1
i3 LN
50 Al
AVG_BE 54 AVG 54
44 1 488
Avg
15 =
163 163
U U595 U2 24848 U924 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2484.69 44.92 54.00 -9.08 43.04 30.49 4.92 33.53 377 360 AVERAGE 1 86200 92.74 ------ - 90.94 30.48 4.89 33.57 337 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C15 0of C44
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searran cas. FCC RF Test Report Report No. : FR4N1309B

Pol. Horizontal Vertical
.. Lave dBuVin) Date: 202501-04 .- Leve dBuVin) Date: 2025-01-04
1225 1225
1050 105
18] 075
PEAK_T4 PEAK T4
100 ! 100
@ AVG_54) @) AVG_B4)
7 1 ] o i A L i 1 3 g S AN it
Peak " | sttt
MWW 150 bty
Avg
175 I
3000 6000. 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wodn W 0 &N Bm B B o iy MWW 08 BN Bm B @B o iy
1 4924.00 45.03 74.00 -28.97 68.64 33.87 7.79 65.27 236 169 Peak 1 4924.00 44.63 74.00 -29.37 68.24 33.87 7.79 65.27 100 82 Peak
2 492400 36.40 54.00 -17.60 60.61 33.87 7.79 65.27 236 169 Average 1 492400 36.40 54.00 -17.60 60.61 33.87 7.79 65.27 108 B2 Average
3 O736.00 4404 7400 -20.86 63.26 3630 0.7 6450 - - Peak 3O7386.00 4400 74.00 -20.98 634 3630 0.7 6430 - - Peak

Sporton International Inc. (ShenZhen) Page Number : C16 of C44
TEL : +86-755-8637-9589 :

FAX : +86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. : FR4N1309B

Mode Band Edge
2400-2483.5_802.11n HT20_CHO1_2412MHz
ANT
Pol. Horizontal Fundamental
 Level i) Date: 2025-01-04 vl i) Date: 2025-01-04
1225 1225
1150 1150 !
i1 i1
PEAK 74
100 [l
fg— — MM“,/*’/ 525
Peak Lty Mot
30 30
115 115
i 3. 216 2388, 414, M40 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 389.82 67.001 74.00 -6.99 65.47 30.44 4.80 33.70 100 299 PEAK 1 2812.00 104,05 ------ - 10243 30.45 4.83 33.66 100 290 PEAK
 Level i) Date: 2025-01-04 vl i) Date: 2025-01-04
1225 1225
1050 1040 i
i1 i1
100 00
VG 54
525 525
Avg ]
30 30
115 115
i 3. 216, 2388, 414, M40 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.82 50.28 54.00 -3.72 48.74 30.04 4.80 33.76 100 290 AVERAGE 1 2812.00 9.66 ------ ------ 95.05 30.45 4.2 33.66 100 290 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C17 of C44

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BAVS-ATBM6132




srarronas. FCC RF Test Report

Report No. : FR4N1309B

7
Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT SISO
Pol. Vertical Fundamental
 Level i) Date: 2025-01-04 vl i) Date: 2025-01-04
1225 1225
1050 1040 i
i1 i1
PEAK 74
100 [l
1
25 w/’ 25
i1 ), " My " N ” o b
Peak - i e
30 30
115 115
i 3. 216, 2388, 414, 440 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.82 57.59 74.00 -16.41 56.05 30.44 4.80 33.70 300 191 PEAK 1 2812.00 98.10 ------ - 9.50 30.45 4.82 33.67 300 191 PEAK
 Level i) Date: 2025-01-04 vl i) Date: 2025-01-04
1225 1225
1050 1040
1
i1 i1
100 [l
AVG 54
525 1 525
B T
30 30
115 115
i 3. 216, 2388, 414, M40 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.82 43.86 54.00 -10.14 42.32 30.44 4.80 33.76 300 191 AVERAGE 1 812.00 9.70 ------ - B9.09 30.45 4.82 33.66 300 191 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C18 of C44

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BAVS-ATBM6132




searran cas. FCC RF Test Report Report No. : FR4N1309B

Pol. Horizontal Vertical
. Lowl(Biin) Date: 20250104 Lol Date: 20250104
1225 125
1050 105
5 o
BEA T ) PEAK T4
100 ™
Peak 525 NG S i 1 —— :ﬁi
eal ) Tt bty
it A et b
WWMW b by A — i —a
Avg 30
1!
175
3000 6000, 9000, 12000, 15000, 18000
3000 6000, 9000, 12000, 15000, 18000 Frequency (M)
Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos
Linit Read  Ant Cable Preamp APos TPos Freq Level Line Margin Level Factor Loss Factor Renark
Freq level Line Margin Level Factor Loss Factor Remark -
- Mz dBV/m dBuV/m 0B BV dB/m B OB m  deg
Wz B BY B B B o e 1 484,00 43,20 74.80 -30.80 66.85 3B} L5 6B 260 346 Peak
1 454.00 42.60 74.00 -32.00 65.65 3B L BB - - Peak 1 4BA.00 .05 3400 -18.9 8.0 318} L5 6513 264 346 Average

Sporton International Inc. (ShenZhen) Page Number : C19 of C44
TEL : +86-755-8637-9589 :

FAX : +86-755-8637-9595

FCC ID: 2BAVS-ATBM6132



sromoncas. FCC RF Test Report

Report No. : FR4N1309B

Pol. Horizontal Vertical
. Lol (dBm) Date: 20260104 .- Lovl dBvim) Date: 20260104
1225 1225
1050 105,
875 075
PEAK 74 PEAK T4
100 ! 100
0 AVG_54 0 AVG_B4
Peak Lw’wl i : b A L bl LMM"‘“‘W 3 . et Oy
el Bl
Avg
175 1!
3000 6000, 9000. 12000, 15000, 16000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wodn W 0 &N Bm B B o iy MWW 08 BN Bm B @B o iy
1 4874.00 45.25 74.00 -28.75 68.88 33.85 7.77 65.25 220 115 Peak 1 4874.00 45.25 74.00 -28.75 68.88 33.85 7.77 65.25 313 120 Peak
2 4874.00 36.44 54.00 -17.56 60.67 33.85 7.77 65.25 0 115 Average 1 4R74.00 36.77 54.00 -17.23 60.40 33.85 7.77 65.05 313 120 Average
3 OTHLOD MT3 TH00 -9.17 6405 3630 8.3 G465 - - Peak 3OTAL00 4401 74.00 -19.99 63.43 3630 B8.93 6465 -~ Peak
Sporton International Inc. (ShenZhen) Page Number

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BAVS-ATBM6132

: C20 of C44




srarronas. FCC RF Test Report

Report No. : FR4N1309B
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT
Pol. Horizontal Fundamental
 Level i) Date: 2025-01-04 vl i) Date: 2025-01-04
1225 1225
1050 {150 *
i1 i1
PEAK_BE 74 PEAK 74
100 | [l
525 % 55
I e LR
Peak I
30 30
115 115
22 U595 un2 4348 pIE 200 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2483.60 66.86 74.00 -7.14 64.98 30.49 4.92 33.53 200 65 PEAK 1 2062.00 103.46 ------ - 101,68 30.48 4.88 3358 200 65 PEAK
 Level i) Date: 2025-01-04 vl i) Date: 2025-01-04
1225 1225
1050 1040 1
i1 i1
100 [l
AVG_BE 54 VG 54
525 525
Avg e | M’J
30 30
115 115
22 U595 un2 4348 U024 200 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2483.51 50.64 54.00 -3.36 48.76 30.49 4.92 3353 200 63 AVERAGE 1 2462.00 9%.60 ------ ------ 94.81 30.48 4.89 33.8 200 65 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C21 of C44

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BAVS-ATBM6132




srarronas. FCC RF Test Report

Report No. : FR4N1309B

Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT
Pol. Vertical Fundamental
 Level i) Date: 2025-01-04 vl i) Date: 2025-01-04
1225 1225
1050 1040 1
i1 i1
PEAK_BE 74 PEAK 74
100 [l
1
525 525
Peak
30 30
115 115
22 U595 un2 4348 U024 200 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2483.89 6147 74.00 -12.53 59.59 30.49 4.92 33.53 326 360 PEAK 1 462,00 99.42 ------ - 97.62 30.48 4.89 33.57 326 360 PEAK
 Level i) Date: 2025-01-04 vl i) Date: 2025-01-04
1225 1225
1050 1040
1
i15 i1
100 00
AVG_BE 54 AVG 54
525 f 525
Avg [t R
30 L[S
115 115
22 U595 un2 4348 I 200 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg

1 28358 46.42 54.00 -7.58 44.54 30.09 4.9 33.593

326 360 AVERAGE

1 2462.00 9118 ------ - B9.38 30.48 4.89 33.57 326 360 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2BAVS-ATBM6132

Page Number . C22 of C44




sromoncas. FCC RF Test Report

Report No. : FR4N1309B

Pol. Horizontal Vertical
.. Lol Vi) Date: 20250105 . Lol (Vi) Date: 20250105
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 104
@) AVG_54 @) AVG_B4
Peak L‘MWWM PO o 4 L,,,MMMW " WWWMMWW“ ATttt
P el gt
Avg
115 1!
3000 6000. 9000. 12000. 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 492400 41.15 74.00 -32.85 64.76 33.87 1.79 65.27 -- Peak 1 492400 43.00 74.00 -31.00 66.61 33.87 7.79 65.27 - Peak
7 7386.00 43.50 74.00 -30.50 62.62 36.30 9.17 64.39 -- Peak 1 738600 43.51 74.00 -30.49 62.63 36.30 9.17 64.99 -~ Peak
Sporton International Inc. (ShenzZhen) Page Number

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BAVS-ATBM6132

: C23 of C44




srarronas. FCC RF Test Report

Report No. : FR4N1309B

10
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO03_2422MHz
ANT SISO
Pol. Horizontal Fundamental
WLeveI (i) Date: 2024-42-24 WLeveI () Date: 20244224
113§ 113§
1
95 95
B B PEAK 74
50 ! 50
48 " W 448 A
Peak
15 35
163 163
o 0324 23648 ALY 23006 s 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 389.74 64.05 74.00 -9.95 62.51 30.44 4.80 33.70 100 75 PEAK 1 2822.00 100,67 ------ ------ 95.04 30.45 4.83 33.68 100 75 PEAK
WLeveI (i) Date: 2024-42-24 WLeveI () Date: 20244224
113§ 113§
95 95 1
i3 LN
50 Al
AVG 54
44 488
Avg
15 35
163 163
o 0324 23648 ALY 23006 s 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.97 50.83 54.00 -3.17 49.29 30.44 4.80 33.76 100 75 AVERAGE 1 8.0 95372 ------ - 92.09 30.45 4.83 33.65 100 75 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C24 of C44

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BAVS-ATBM6132



searran cas. FCC RF Test Report Report No. : FR4N1309B

Pol. Horizontal Fundamental
1'"'LM (V) Date; 2024-12-24
138
wrM m
| W
a2 i
i ' PEAK BE 74
5. “""Jpw#ﬁ
I 1
488 W T o -
Peak Blank
15
163
un Ui 1532 14588 pLiirs 2500
Frequency (VHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 248401 52.54 74.00 -21.46 50.66 30.49 4.92 33.53 160 75 PEAK

WLM (V) Date: 2024-42-24
1134
5

)/_\_H-M -
B3
654 \

K AVG_BE 54
88 Al
1
Avg \ S Blank
1§
163
Ui Ui U532 24688 U4 200
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 2488.46 40.86 54.00 -13.14 38.95 30.50 4.9 33.52 160 75 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C25 of C44
TEL : +86-755-8637-9589 :

FAX : +86-755-8637-9595

FCC ID: 2BAVS-ATBM6132



srarronas. FCC RF Test Report

Report No. : FR4N1309B

10
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO03_2422MHz
ANT SISO
Pol. Vertical Fundamental
WLeveI (i) Date: 2024-42-24 WLeveI () Date: 20244224
113§ 113§
95 95 i
B B PEAK 74
50 a0
1
44 it e 488 o | Wit
Peak e
15 35
163 163
o 0324 23648 ALY 23006 s 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 1389.50 52.22 74.00 -IL.78 50.68 30.44 4.80 33.70 100 33 PEAK 1 820,00 9.75 ------ - 89.12 30.45 4.83 33.65 100 33 PEAK
WLeveI (i) Date: 2024-42-24 WLeveI () Date: 20244224
113§ 113§
95 95
i3 LN 1
50 Al
AVG 54
44 488
Avg ! AR S
15 35
163 163
o 034 23648 ALY 23006 s 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 238874 38.41 54.00 -15.59 36.90 30.43 479 33.71 100 33 AVERAGE 1 8200 7519 ------ - 7353 30.46 4.84 33.64 100 33 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C26 of C44

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BAVS-ATBM6132




searran cas. FCC RF Test Report Report No. : FR4N1309B

Pol. Vertical Fundamental
Lol Date 1041224
138
w5
#3 ’
T PEAK B 74

at M‘” 1

Peak Blank
1§
163
Ui Ui U532 24688 U4 200
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 487.83 48.40 74.00 -25.60 46.50 30.50 4.93 3.5 160 33 PEAK

CCTL) Date: 2224

1134

B3

650
\ AVG_BE 54
404
Avg K Blank
1§
163
Ui Ui U532 24688 U4 200
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 249189 38.33 54.00 -15.67 36.42 30.50 4.93 33.52 160 33 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C27 of C44
TEL : +86-755-8637-9589 :

FAX : +86-755-8637-9595

FCC ID: 2BAVS-ATBM6132



srarronas. FCC RF Test Report

Report No. : FR4N1309B

11
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO09_2452MHz
ANT SISO
Pol. Horizontal Fundamental
WLeveI (i) Date: 2024-42-24 WLeveI () Date: 20244224
113§ 113§
1
95 95
B B PEAK 74
50 a0
1
44 : — ” 484 w
Peak
15 35
163 163
o 2384 23668 2382 U236 452 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 DBIL70 49.41 74.00 -14.59 48.15 30.39 472 33.85 300 299 PEAK 1 450,00 102.7 ------ ------ 100.9 30.48 4.89 33.57 300 90 PEAK
WLeveI (i) Date: 2024-42-24 WLeveI () Date: 20244224
113§ 113§
95 95 1
i3 LN
50 ]
AVG 54
44 488
Avg ! i
15 325
163 163
o 2384 23668 2382 U236 452 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2386.68 38.76 54.00 -15.24 3.5 0.3 479 33.71 300 290 AVERAGE 1 45,00 93.65 ------ - 91.87 30.48 4.88 33.8 300 290 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C28 of C44

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BAVS-ATBM6132




searran cas. FCC RF Test Report Report No. : FR4N1309B

Pol. Horizontal Fundamental
e Dute 20241224
1134
e w««\
)

PEAK BE T4
6540 w4l 1
2 WA

Mty
W "k
Peak Blank

1§

163

i) Lk} un2 24808 U4 200

Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 248478 66.83 74.00 -7.17 64.95 30.49 4.92 3353 300 299 PEAK

1'"'LM (V) Date: 2024-42-24
1134
5 1
B3 _\
654

. AVG_BE 54
4 .

T
Avg T Blank
0§
163
i) Lk} un2 24808 U4 200
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 474 49.55 .00 -4.45 47.67 30.49 4.92 3353 300 299 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C29 of C44
TEL : +86-755-8637-9589 :

FAX : +86-755-8637-9595

FCC ID: 2BAVS-ATBM6132



srarronas. FCC RF Test Report

Report No. : FR4N1309B

11
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO09_2452MHz
ANT SISO
Pol. Vertical Fundamental
WLeveI (i) Date: 2024-42-24 WLeveI () Date: 20244224
113§ 113§
95 95
1
B B PEAK 74
50 a0
1
44 e e : 48 —— stttk
Peak i
15 35
163 163
o 2384 2668 2382 U236 452 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 138513 49.31 74.00 -14.69 47.81 30.83 479 3370 282 360 PEAK 1 4500 87.88 ------ ------ B6.10 30.48 4.88 33.58 280 360 PEAK
WLeveI (i) Date: 2024-42-24 WLeveI () Date: 20244224
113§ 113§
95 95
i3 LN !
50 Al
AVG 54
44 488
Avg ! L [V AR
15 35
163 163
o 2384 2668 2382 U236 452 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2383.56 37.89 54.00 -16.11 36.39 30.83 479 33.72 282 360 AVERAGE 1 4500 8137 ------ - 19.59 30.48 4.88 33.58 280 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C30 of C44

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BAVS-ATBM6132




sromoncas. FCC RF Test Report

Report No. : FR4N1309B

Pol. Vertical Fundamental
Date: 2024-12-24
pygleve @Buvim) e
138
97.5
i3 PEAK_BE 74
65.0 w ]
" APt oo
Peak Blank
325
16.3
2452 24616 412 24808 24904 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
MHz dBuV/m dBuv/m  dB dBw dB/m dB dB  m deg
1 2484.83 58.13 74.00 -15.87 56.25 30.49 4.92 33.53 282 360 PEAK
1'"‘LM (V) Date: 2024-12-24
1134
95
8.3 /—
650 \
AVG_BE 54
“ 1
Avg N L e Blank
5
163
U5 U6 un2 2808 U4 50
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Wil B Bl B B B o dg
1 248459 42.56 54.00 -11.44 40.68 30.49 4.92 33.53 282 360 AVERAGE
Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BAVS-ATBM6132

Page Number : C31 of C44




sromoncas. FCC RF Test Report

Report No. : FR4N1309B

Pol. Horizontal Vertical
Leve dBuVim) Date: 20250105 Level (dBuVim) Date: 2025-01-05
FCCCLASSB FCCCLASSB)
0. 5 0. 5
60.0) 60.0)
50 - 50 -
— —
o o
L
:w.o 5 14 :w.o r 6 1
Ty e 7 s =
2 I ity - : 4 sk e
QP/ 200 V"WM W\VJ o, w 200 KWW\ W 'MMM —
100, 100,
Peak
30 4 18, 12, 606 1000 30 2. 18, 12, 606 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuV/m dBuV/m  dB BV dB/m B B em deg Miz dBuV/m dBuV/m  dB dBY dB/m B B om o deg
1 30.97 24.92 40.60 -15.08 41.36 17.78 0.5 M.77 - -~ Peak 1 33.88 24.98 40.00 -15.02 40.82 18.46 0.57 M.B7T - -- Peak
2 14252 2281 43.50 -20.69 37.93 1835 1.5 M. -- -- Peak 2 14155 25.03 43.50 -18.47 40.23 18.27 1.5 M. -- -- Pezk
3 349.13 24.91 46.00 -21.09 37.37 20.20 1.94 34.60 - -- Peak 3 198.78 25.84 43.50 -17.66 43.01 16.05 1.48 34.70 - -- Peak
4 513.06 26.81 46.00 -19.19 35.35 B.57 2.39 #50 - -- Peak 4 409.27 22.75 46.00 -13.25 33.45 M.67 213 M50 -- -- Pezk
5 610.06 27.79 46.00 -18.21 33.62 26.12 2.63 34.58 - -- Peak 5 598.42 27.24 46.00 -18.76 33.20 26.02 2.61 34.59 - -- Peak
6 745.86 30.13 46.00 -15.87 34.84 17.55 2.94 M40 -- -+ Peak 6 B23.46 30.78 46.00 -15.22 33.73 18.19 3.06 430 - == Pesk
Sporton International Inc. (ShenZhen) Page Number

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BAVS-ATBM6132

: C32 0f C44




srarronas. FCC RF Test Report

Report No. : FR4N1309B

13
Mode Band Edge
2400-2483.5_802.11g_CH02_2417MHz
ANT SISO
Pol. Horizontal Fundamental

WLeveI (i) Date: 20250147 WLeveI () Date: 20250147
13§ 113§ ]

95 95

B B PEAK 74

50 ! a0

i | . M 488 .

Peak o '

15 35

163 163

o 233, 262 2368, 414, 40 100 1400. 1800. 200, 2600, 300

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg

1 2389.69 65.33 74.00 -B.67 63.79 30.44 4.80 33.70 100 76 PEAK 1 2817.00 108.16 ------ ------ 1065 30.45 4.83 33.65 100 76 PEAK

WLeveI (i) Date: 20250147 WLeveI () Date: 20250147
13§ 113§

1

95 95

i3 LN

50 Al

AVG 54
44 ~-"_’// 488
Avg

15 35
163 163

o 233, 262 2368, 414, 40 100 1400. 1800. 200, 2600, 300

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.82 49.97 54.00 -4.03 48.43 30.M4 4.80 33.76 100 76 AVERAGE 1 2817.00 101,60 ------ ------ 99.97 30.45 4.83 33.65 100 76 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C33 0of C44

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BAVS-ATBM6132
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Report No. : FR4N1309B
13
Mode Band Edge
2400-2483.5_802.11g_CH02_2417MHz
ANT SISO
Pol. Vertical Fundamental
WLeveI (i) Date: 20250147 11"Leve| () Date: 20250147
13§ 113§
1
95 95
B B PEAK 74
50 a0
1
LS T 48 W‘MWMMMWNWWMMWM Lnsansismsphsbebonbicuftiisl
Peak
15 35
163 163
o 233, 262 2368, 414, 40 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.30 53.00 74.00 -20.94 51.54 30.M4 479 3371 347 360 PEAK 1 87.00 97.97 ------ - 9.36 30.45 4.2 33.66 347 360 PEAK
WLeveI (i) Date: 20250147 11"Leve| () Date: 20250147
13§ 113§
95 95 i
i3 LN
50 Al
AVG 54
44 1 488
Avg
15 35
163 163
o 233, 262 2368, 414, 40 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.95 42.14 54.00 -11.86 40.60 30.04 4.80 33.76 347 360 AVERAGE 1 2817.00 90.88 ------ - B9.27 30.45 4.82 33.66 347 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C34 of C44

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BAVS-ATBM6132
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14
Mode Band Edge
2400-2483.5_802.11g_CH10_2457MHz
ANT SISO
Pol. Horizontal Fundamental
1,mLeveI (i) Date: 20250147 1,mLeveI () Date: 20250147
1
13§ 113§
95 95
B PEAK_BE 74 B PEAK 74
il ! B0
45.9 \L 45.3 T T X : -
Peak
15 35
163 163
st L) LLY: 24428 un4 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 248431 62.64 74.00 -11.36 60.76 30.49 4.92 33.53 300 75 PEAK 1 457,00 113,27 ------ - 1149 30.48 4.88 3358 300 75 PEAK
1,mLeveI (i) Date: 20250147 1,mLeveI () Date: 20250147
13§ 113§
1
§15 95
i3 LN
50 Al
AVG_BE 54 AVG 54
a8 N 48
Avg
15 35
163 163
st L) LLY: 24428 un4 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2483.60 48.68 54.00 -5.32 46.80 30.49 4.92 33.53 300 75 AVERAGE 1 2457.00 100.12 ------ - 98.36 30.47 4.88 33.39 300 75 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2BAVS-ATBM6132

Page Number : C350f C44
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Mode Band Edge
2400-2483.5_802.11g_CH10_2457MHz
ANT
Pol. Vertical Fundamental
1,mLeveI (i) Date: 20250147 1,mLeveI () Date: 20250147
13§ 113§
1
95 95
B PEAK_BE 74 B PEAK 74
il ! il
iy MW% Y I LT ———
A o PR
Peak
15 35
163 163
st L) LLY: 24428 un4 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2484.80 62.97 74.00 -11.03 61.09 30.49 4.92 33.53 400 142 PEAK 1 2457.00 101,52 ------ === 99.77 047 487 3339 400 142 PEAK
1,mLeveI (i) Date: 20250147 1,mLeveI () Date: 20250147
13§ 113§
95 95 1
i3 LN
50 Al
AVG_BE 54 AVG 54
s ! s \_"—4
Avg
15 35
163 163
st L) LLY: 24428 un4 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 M8.96 41.53 34.00 -6.47 45.65 30.49 4.92 33.53 400 142 AVERAGE

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 U57.0 94.13 - - 92.37 3047 488 33.59 400 142 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2BAVS-ATBM6132

Page Number . C36 of C44
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Mode Band Edge
2400-2483.5_802.11n HT20_CH2_2417MHz
ANT
Pol. Horizontal Fundamental
1,mLeveI (i) Date: 20250147 mLeveI () Date: 20250147
13§ 113§ i
95 95
B B PEAK 74
50 1 a0
4E'QMWWMWMM 488
Peak
15 35
163 163
o 233, 262 2368, 244, 40 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2388.00 61.99 74.00 -12.10 60.39 30.43 479 3371 100 72 PEAK 1 2817.00 107.12 ------ - 105,49 30.45 4.83 3368 100 T2 PEAK
1,mLeveI (i) Date: 20250147 mLeveI () Date: 20250147
13§ 113§
1
95 95
i3 LN
50 Al
AVG 54
s ! s
Avg
15 35
163 163
o 233, 262 2368, 414, 40 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/m  dB BV dB/m B B m deg
1 238878 48.26 54.00 -5.74 46.75 30.83 479 371 160 72 AVERAGE

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 M7.0 9.78 ----- - 95.11 30.45 4.83 33.65 100 72 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2BAVS-ATBM6132

Page Number . C37 of C44
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15
Mode Band Edge
2400-2483.5_802.11n HT20_CH2_2417MHz
ANT SISO
Pol. Vertical Fundamental
WLeveI (i) Date: 20250147 WLeveI () Date: 20250147
13§ 113§
95 95 1
B B PEAK 74
50 a0
1
W ’ i 48.8 M
Peak ‘
15 35
163 163
o 233, 262 2368, 244, 40 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 138345 53.42 74.00 -20.58 5192 30.83 479 3.7 Ml QPEAK 1 817.00 9429 ------ - 92.68 30.45 4.2 33.66 41 B PEA
WLeveI (i) Date: 20250147 WLeveI () Date: 20250147
13§ 113§
95 95
1
i3 LN
50 ]
AVG 54
44 i 488
Avg
15 35
163 163
o 233, 262 2368, 414, 40 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.56 40.57 54.00 -13.43 39.03 30.M4 4.80 33.76 241 0 AVERAGE 1 817.00 87.52 ------ - B5.91 30.45 4.82 33.66 241 0O AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C38 of C44

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BAVS-ATBM6132
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16
Mode Band Edge
2400-2483.5_802.11n HT20_CH10_2457MHz
ANT SISO
Pol. Horizontal Fundamental
WLeveI (i) Date: 20250147 WLeveI () Date: 20250147
113§ 113§ 1
95 95
B PEAK_BE 74 B PEAK 74
1
il WWWMWMWWM il
44 48
Peak
15 35
163 163
st L) LLY: 24428 un4 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2483.66 65.74 74.00 -B.26 63.86 30.49 4.92 33.53 166 79 PEAK 1 2457.00 107.74 ------ === 105,98 30.47 4.88 3359 166 79 PEAK
WLeveI (i) Date: 20250147 WLeveI () Date: 20250147
13§ 113§
1
§15 95
i3 LN
50 Al
AVG_BE 54 AVG 54
44 488
Avg
15 35
163 163
st L) LLY: 24428 un4 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2483.83 48.46 54.00 -5.54 46.58 30.49 4.92 33.53 166 79 AVERAGE 1 2457.00 100.0 ------ ------ 98.22 30.48 4.88 33.8 166 79 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C39 of C44

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BAVS-ATBM6132
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Mode Band Edge
2400-2483.5_802.11n HT20_CH10_2457MHz
ANT
Pol. Vertical Fundamental
WLeveI (i) Date: 20250147 1,mLeveI () Date: 20250147
113§ 113§
1
95 95
B PEAK_BE 74 B PEAK 74
50 1 a0
44 WMWWMNW 46 WMMNWWWWWWMWM
Peak
15 35
163 163
st L) LLY: 24428 un4 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2484.00 61,13 74.00 -12.87 59.25 30.49 4.92 33.53 330 360 PEAK 1 2457.00 101,66 ------ ------ 99.88 30.48 4.88 33.8 330 360 PEAK
WLeveI (i) Date: 20250147 1,mLeveI () Date: 20250147
13§ 113§
95 95 1
i3 LN
50 Al
AVG_BE 54 AVG 54
44 1 488
Avg
15 35
163 163
st L) LLY: 24428 un4 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2483.66 45.001 54.00 -8.99 43.13 30.49 4.92 33.53 330 360 AVERAGE 1 W57.00 94,34 ------ --ooe- 92.% 30.48 4.88 33.58 330 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C40 of C44

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BAVS-ATBM6132
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17
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO06_2437MHz
ANT SISO
Pol. Horizontal Fundamental
WLeveI (i) Date: 20250108 11"Leve| () Date: 20250108
13§ 113§
1
95 95
B B PEAK 74
1
50 a0
48y Iy AN —
Peak
15 35
163 163
o 2154 23608 23662 Pl ui 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 1389.12 67.16 74.00 -6.84 65.65 30.43 479 3371 180 77 PEAK 1 2437.00 102.29 ------ - 100.59 30.46 4.86 33.62 100 77 PEAK
WLeveI (i) Date: 20250108 11"Leve| () Date: 20250108
13§ 113§
95 95 1
i3 LN
50 Al
AVG 54
. u (G
Avg
15 35
163 163
o 2154 23608 23662 Pl ui 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.88 50.31 54.00 -3.69 48.77 30.44 4.80 33.76 100 77 AVERAGE 1 7.0 93.78 ------ - 92.04 30.47 4.87 33.60 100 77 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C41 of C44

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BAVS-ATBM6132
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Report No. : FR4N1309B

Pol. Horizontal Fundamental
1.,,|LW(W||W"|I Date: 20250108
113..."\WM
ki —

k1 1
i "W PEAK BE 74
B0 LW
s MMWMMW

Peak Blank
5
163
i 496 24622 Mi48 W4 00

Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Wil B Bl B B B o dg
1 248532 64.61 74.00 -9.39 62.73 30.49 4.92 3.5 100 77 PEAK
1.,,|LW(W||W"|I Date: 20250108
1134
97.5r___
8.3 ﬂ
650
\M G B 54
Y T i s, 1
A

Avg = Blank
5
163
i 496 24622 Mi48 W4 00

Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Wil B Bl B B B o dg
1 M8.5% 4.17 %4.00 -6.83 45.29 30.0 4.92 3.5 160 77 AVERAGE
Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BAVS-ATBM6132

Page Number : C42 of C44
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17
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO06_2437MHz
ANT SISO
Pol. Vertical Fundamental
WLeveI (i) Date: 20250108 1,mLeveI () Date: 20250108
13§ 113§
95 95 §
B B PEAK 74
50 i a0
“ el i W 4EIBWMWWM”MMWA“”W i
Peak
15 35
163 163
o 2154 23608 23662 Pl ui 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.76 57.86 74.00 -16.14 56.32 30.44 4.80 33.70 359 360 PEAK 1 7.0 92.49 ------ - 90.76 30.47 4.87 33.61 339 360 PEAK
WLeveI (i) Date: 20250108 1,mLeveI () Date: 20250108
13§ 113§
95 95
1
i3 LN
50 ]
AVG 54
44 1 488
Avg ] ]
15 35
163 163
o 2154 23608 23662 Pl ui 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.88 44.46 54.00 -9.54 4.92 0.0 4.80 33.76 359 360 AVERAGE 1 2437.00 84,69 ------ - B2.97 30.47 4.86 33.61 339 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C43 of C44

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2BAVS-ATBM6132
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Report No. : FR4N1309B

Pol. Vertical Fundamental
1.,,|LW(W||W"|I Date: 20250108
1134
5

M\Wwwm..@w\
B3
PEAK BE 74
1
u Pty o
Peak Blank
0§
163
ui U498 U622 U148 LR 200
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Modfn B B B Bh B B @ dkg
1 2484.44 53.58 74.00 -20.42 51.70 30.49 4.92 33.53 359 360 PEAK
1.,,|LW(W||W"|I Date: 20250108
1134
975,
B3
654
AVG_BE 54
m |
R
Avg I — Blank
1§
163
ui U498 U622 U148 LR 200
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Modfn B B B Bh B B @ dkg
1 2887.27 40.64 54.00 -13.36 38.75 30.49 4.93 33.53 359 360 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2BAVS-ATBM6132

Page Number
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11b 100 - - 10Hz
802.11g 100 - - 10Hz

802.11n HT20 100 - - 10Hz
802.11n HT40 99.63 - - 10Hz
802.11b
Spectrum @]
Ref Level 30.00 dBm Offset 21.62 dB & RBW 10 MHz
& Att 20 dB @ SWT 27 ms @ VYBW 10 MHz
SGL Count 1/1 TRG:VID
@ 1Pk Clrw
20 dBm
TRG 16.800 dBm
10 dBm
0 dBm
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm

CF 2.412 GHz 3001 pts 2.7ms/
-

] QIR wa

Sporton International Inc. (ShenzZhen) Page Number : D1 of D3
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
FCC ID: 2BAVS-ATBM6132
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802.11g

Spectrum ':%1

Ref Level 30.00 dBm Offset 21.62 dB & RBW 10 MHz
o Att 20 dB & SWT 27 ms @ VBW 10 MHz
SGL Count 1/1 TRG: ¥ID

@ 1Pk Clrw

L M ! T i A

20 UBm——TRG 20.500 dBn

10 dem

0dBm

-10 dBm

-20 dBm

-30 dém

-40 dBm

-50 dBm

-60 dem

CF 2.412 GHz 3001 pts

) ] i e

2.7 ms/

802.11n HT20

Spectrum n%:ll

Ref Level 30.00 dBm Offset 21.62 dB & RBW 10 MHz
| Att 20 dB & SWT 27 ms & VBW 10 MHz
SGL Count 1/1 TRG:VID

@ 1Pk Clrw

P 1444

o TRG 20.300 dBm

URPRPTON Y e

A Abit i
¥ T e e L

10 dém

0 dbm

-10 dem

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dem

CF 2.412 GHz 3001 pts 2.7 ms/
]_, e N

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2BAVS-ATBM6132
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802.11n HT40
Spectrum

o
v
Ref Level 30.00 dém Offset 21.56 dB & RBW 10 MHz
f Att 20 dB = SWT 12 ms & VBW 10 MHz
SGL Count 1/1 TRG:YID
@ 1Pk Clrwr
‘J‘- m1[1] 16.72 dBm)
S i 2 Uppade PR IRTTRTIRIN ATOY ROTRTCR P WA o 1
¥TRG 20,500 dBmibnablahiustait Al ) e ki gttt et W
C dBr § SETR el ey
10 dBm 5.37000 ms
0 dBjm
-10 gBm
-20 gBm
-30 dBm
-40 dBm
50 dBm
-60 dBm
CF 2.422 GHz 3001 pts 1.2 ms/
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 -1.51 ms 16.72 dBm
D1 M1 1 537 ms 3.91dp
D2 M1 1 5.39 ms 0.08 dB

Sporton International Inc. (ShenzZhen) Page Number : D3 of D3
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2BAVS-ATBM6132





